
BAG 01

01

TH CA GE

TH

TH

=Apply Thread Lock Adhesive =Apply CA Glue =Apply Grease
= = =

R105104     3x6 Round Screw (10)
R105204     3x8mm Flat Screw (10)
R151013     Front Pulley 40T
R151034     Eccentric Hub 10mm (4)

R152005     Solid Axle Shaft 40T
R153023     Solid Axle Outdrive B-Steel (2)
R156002     6x10x3 Ball Bearing Rubber Seal (2)

R105104
(3x6)

R152005

R151013

R105204
(3x8)

R151034

R156002

R151034

R153023

R105204
(3x8)

R153023

PULLEY COVER DIRECTION

Please make sure the pulley cover 
is oriented with the bevel side out.

1:1 Scale

R105104
3x6 Round Screw (10)

R105204
3x8mm Flat Screw (10)

R156002
6x10x3 Ball Bearing Rubber Seal (2)



ASSEMBLY & EXPLODED VIEW

BAG 01

02

ASSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBLLLLLLLLLLLLLLLLLLLLLLLLLLLLLYYYYYYYYYYYYYY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&& EEEEEEEEEEEEEEXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXPLODED VIEW

2

2

1

1
3

3

PLODED VIEW

R151020

R151010

R156002

R156002

R151034

R151034

R153024

R153024

R156020

R154010R154010

R154012

R154012

R151010

R156020

R106010

R106010

R153001

R153001

R151020

1:1 Scale

Apply Silicone Oil

Apply Silicone Oil

R106010     5x8x2.5mm Ball Bearing (4pcs) 
R151010     40T Diff Case
R151020     A11 Diff Bevel + Satellite Gears Set
R151034     Eccentric Hub 10mm (4)
R153001     Gear Diff Shaft (2)

R153024     Gear Diff  Outdrive (2)
R154010     O'ring 7x1 (8)
R154012     Gear Diff Oil Seal (4)
R156002     6x10x3 Ball Bearing Rubber Seal (2)
R156020     1.5x7.8mm Pin (10)

R106010
5x8x2.5mm Ball Bearing (4)

R156002
6x10x3 Ball Bearing Rubber Seal (2)

R156020
Ø1.5x7.8 Pin (10)



ASSEMBLY & EXPLODED VIEW

BAG 01

03

R151020

R151020

R103023

R103023

R151020

R103023

R103023

R104005

1:1 Scale

NOTICE

Differential Oil Selection / 

Trim any excess flashing from the diff 
gear axle at the mold injection point.

For initial setup we recommend starting with 10,000 Cst 
in the gear differential.
‧Technical / Small Tracks:

Use 6,000 Cst for increased rotation and improved 
agility in tight corners and hairpins. 
‧Open / Fast Tracks:

Use 10,000 Cst to achieve maximum corner speed, 
improved stability and a smoother, more rounded 
driving feel. 

Silicone Oil #10K Cst

1.5g

 10,000 Cst 

‧ /
 6,000 Cst 

‧ /
 10,000 Cst 

R103023     Gear Diff Shim Small(8pcs)
R104005     O'Ring 26x1 For Diff Case(2pcs)

R105201     2.5x8mm Flat Screw (10)
R151020     A11 Diff Bevel + Satellite Gears Set

R105201
(2.5x8)R105201

(2.5x8)

Diff case direction needs to match as per above.
NOTICE

R105201
2.5x8mm Flat Screw (10)



ASSEMBLY & EXPLODED VIEW

BAG 01

BAG 01

04

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAASSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&& EXPLODED VIEW

R105103     3x4 Round Screw (10)
R122101     R12 Center Pulley Hub-Alu

R124001     10x1 O'ring (4)
R151012     Center Pulley 21T

R106002     5x8x2.5mm Ball Bearing /Metal Seal (4)
R106013     6x10x3 Ball Bearing (2)

R106010     5x8x2.5mm Ball Bearing (4)
R124002     5x7x1.7 Teflon Ring (2)

1:1 Scale

1:1 Scale

Spur Not Included

R151012

R106013

R124001

R122101

R105103
(3x4)

R105103
3x4 Round Screw (10)

R106010

R124002

R106010

R106002

R106013
6x10x3mm Ball Bearing (2)

R129008
Spur Adaptor Ball Bearing Set

R106002
5x8x2.5mm 
Ball Bearing /Metal Seal (4)

R106010
5x8x2.5mm Ball Bearing (4)



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

05

A11 BAG 01 PARTS EXPLODED VIEW

AAAAAAAAAAAAAAAAAAAAAAAAAAAAASSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSEEMBLY & EXPLO

1:1 SCALE

Spur Not Included

R105204

R103023

R104005

R151012
R124001

R105103

R154012

R151010

R153001

R151034

R156002

R106010

R151013

R156002

R151034

R153023

R151020

R103023

R106013

R105201

R105104

R152005

R153024

R153024

R151020

R154010

R154010

R156020

R156020

R159002

R151034

R156002

R154012

R106010

R106002

R153001

R122101

R151010

R151020

R156002

R151034

R153023

R105204



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

06

A11 BAG 01 PARTS LIST

1:1 SCALE

R151013     Front Pulley 40T
R151020     A11 Diff Bevel + Satellite Gears Set
R151034     Eccentric Hub 10mm (4)
R152005     Solid Axle Shaft 40T
R153001     Gear Diff Shaft (2)
R153023     Solid Axle Outdrive B-Steel (2)
R153024     Gear Diff  Outdrive (2)
R154010     O'ring 7x1 (8)
R154012     Gear Diff Oil Seal (4)
R156002     6x10x3 Ball Bearing Rubber Seal (2)
R156020     1.5x7.8mm Pin (10)
R159002     A11 Gear Diff Set

R103023     Gear Diff Shim Small(8pcs)
R104005     O'Ring 26x1 For Diff Case(2pcs)
R105103     3x4 Round Screw (10)
R105104     3x6 Round Screw (10)
R105201     2.5x8mm Flat Screw (4)
R105204     3x8mm Flat Screw (10)
R106002     5x8x2.5mm Ball Bearing /Metal Seal (4) 
R106010     5x8x2.5mm Ball Bearing (4pcs) 
R106013     6x10x3 Ball Bearing (2)
R122101     R12 Center Pulley Hub-Alu
R124001     10x1 O'ring (4)
R151010     40T Diff Case
R151012     Center Pulley 21T

R105204
3x8mm Flat Screw (10)

R105104
3x6 Round Screw (10)

R105103
3x4 Round Screw (10)

R105201
2.5x8mm Flat Screw (10) R106013

6x10x3mm Ball Bearing (2)

R106010
5x8x2.5mm Ball Bearing (4)

R156002
6x10x3 Ball Bearing Rubber Seal (2)R156020

1.5x7.8mm Pin (10)

R106002
5x8x2.5mm Ball Bearing /Metal Seal (4)



ASSEMBLY & EXPLODED VIEW

BAG 02

07

R153020

R151070

R801104

TITAN #15008

Recommend Tool TITAN #15008 / TITAN #15008

TITAN #15008 7mm R153020 R153021 4.9mm
R151070 R801104 R151070

It is recommended to use a TITAN #15008 tool or a 7mm socket to assemble the R153020 and R153021 
4.9mm ball heads. Press the ball joint into the R151070 as shown in the diagram. When assembling, please 
use an R801104 plastic washer to secure the R151070. After confirming that the ball joint moves smoothly, 
install into lower arm.

R151070

R153021

R801104

TITAN #15008

Move Free

Move Free



ASSEMBLY & EXPLODED VIEW

BAG 02

08

FRONT / REAR / 

R158032  A11 Front Low Arm R158033  A11 Rear Low Arm

R158034  A11 Front Low Arm-Hard R158035  A11 Rear Low Arm-Hard

R158041  A11 Front Low Arm-Short R158042  A11 Rear Low Arm-Short

LOWER ARMS INSTRUCTION  / 

Use only 2.0mm Alu and 1.2mm Steel Chassis

Kit / 

Optional Parts / 

Kit / 

Optional Parts / 

2.0mm 1.2mm 
Use only 2.0mm Alu and 1.2mm Steel Chassis

2.0mm 1.2mm 



ASSEMBLY & EXPLODED VIEW

BAG 02

09

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAS

R151070     4.9mm Ball Cup Set (3 Sets)
R153020     4.9mm Ball Head-Ti (2)
R153021     4.9mm Ball Head Hex Base-Ti (2)

R154015     4.5X1 O'ring (8)
R158032     A11 Front Low Arm
R158033     A11 Rear Low Arm

R153020

R158032

R154015 R154015

R154015

R154015

R158032

R151070

R153021

R151070

R151070

R153021

R154015

R154015

R151070

R153021R153021

R151070

R153020

R151070

R151070

FRONT LOW ARM SET

Left Side / Right Side / 

R153020

R154015

R158033

R154015

R154015

R154015

R154015

R158033

R151070

R151070

R151070

R153021

R153021

R151070

R153021

R154015

R153021 R153020

R151070

R151070

REAR LOW ARM SET

Left Side / Right Side / 

Please add a small amount of silicone oil 
to the O-ring to prevent surface cracking.

NOTICE



ASSEMBLY & EXPLODED VIEW

BAG 02

10

R105403     3x8mm Set Screw (10)
R151081     Down Stop Insert (2)
R151031     Anti-Roll Bar Ball Head (2)
R151033     Lower Shock Mount (2)

R155008     2x5 Round Screw (10)
R155009     2.5x6 Round Screw (10)
R155010     2.5x8 Round Screw (10)

R155009
(2.5x6)

R151031

R155009
(2.5x6)

R105403
(3x8)

R151033

R151031

R151081

R155010
(2.5x8)

R155008
(2x5)

R105403
(3x8)

R155008
(2x5)

R155010
(2.5x8)

R151081

R151033

FRONT LOW ARM SET

Step1

Step1

Step2

Step2

Left Side / Right Side / 

1:1 Scale

R105403
3x8mm Set Screw (10)

R155009
2.5x6 Round Screw (10)

R155010
2.5x8 Round Screw (10)

NOTICE
The part R151033 must be installed in the correct orientation.
If installed backwards, correct ride height cannot be achieved and the chassis will sit far too high.

R151033 

R155008
2x5 Round Screw (10)



ASSEMBLY & EXPLODED VIEW

BAG 02

11

R105403     3x8mm Set Screw (10)
R151081     Down Stop Insert (2)
R151031     Anti-Roll Bar Ball Head (2)
R151033     Lower Shock Mount (2)

R155008     2x5 Round Screw (10)
R155009     2.5x6 Round Screw (10)
R155010     2.5x8 Round Screw (10)

R155009
(2.5x6)

R105403
(3x8)

R151033

R151081

R151031

R155010
(2.5x8)

R155008
(2x5) R155008

(2x5)

R105403
(3x8)

R155010
(2.5x8) R155009

(2.5x6)

R151031

R151081

R151033

Step1

Step1

Step2

Step2

REAR LOW ARM SET

NOTICE
The part R151033 must be installed in the correct orientation.
If installed backwards, correct ride height cannot be achieved and the chassis will sit far too high.

R151033 

Left Side / Right Side / 

1:1 Scale

R105403
3x8mm Set Screw (10)

R155009
2.5x6 Round Screw (10)

R155010
2.5x8 Round Screw (10)

R155008
2x5 Round Screw (10)



ASSEMBLY & EXPLODED VIEW

BAG 02

12

R158021

R152010

R153003

R152022

R152010  1.5mm Aluminium Chassis
Recommended as the baseline chassis for 
most conditions.
It provides a very wide setup window, both 
for asphalt and carpet tracks. 

R152022  2.0mm Aluminium Chassis
Designed specifically for high-grip carpet, 
such as US CRC carpet or European 
high-grip carpet tracks.

R158021  2.25mm Carbon Chassis
The 2.25mm carbon chassis suited low-grip 
cold condition or control low-grip tire stock 
race, at above condition the carbon chassis 
give maxima grip and easy handling feel.

R152010  1.5mm  

2.25mm

R1582022  2.0mm 

CRC 

CHASSIS OPTIONS / 

Weight 99g / 99

Weight 79g / 79

R153003  A11 1.2mm Steel Chassis
The chassis, made of 1.2mm steel, is 
mainly used in high-grip tracks. It can lower 
the A11's center of gravity to the lowest 
position, preventing traction roll caused by 
high grip. Two types of lower control arms 
can be used on this chassis: standard and 
short. When using short lower arms, 
steering and acceleration response can be 
increased and mid corner steering can be 
reduced, making the A11 easier to drive.
R153003  1.2mm 

1.2mm
A11

A11

Weight 161g / 161

Weight 67g / 67



ASSEMBLY & EXPLODED VIEW

BAG 02

13

ASSEMBLLLLLLLLLLLLLLLLLYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&& EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPLOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOODED V

R10107C     Anti-Roll Bar Joint (4pcs)
R102100     Alu 4.9mm Ball End Short(4pcs)
R106001     3x6x2.5mm Ball Bearing (2)
R113001     Anti-Roll Bar Holder (2)

R131050     X-Low Short Shock Ball End Set
R151032     Anti-Roll Bar Ball Bearing Holder (2)
R157001     A11 Anti-Roll Bar 1.2mm

1:1 Scale

R106001
3x6x2.5mm Ball Bearing (2)

R102100
(Short)

R10107C

R131050

R113001

R157001

R151032

x4 x4

x2
R106001

ANTI-ROLL BAR /

NOTICE

1.5 mm

10.7 mm

CROSS-SECTIONAL VIEW OF ANTI-ROLL BAR INSTALLATION /

R157003  A11 Anti-Roll Bar 1.1mm

R157001   A11 Anti-Roll Bar 1.2mm

R157002   A11 Anti-Roll Bar 1.3mm

KIT

1.5mm

Please leave a 1.5mm gap 
here during assembly, as this 
is where you can adjust the 
balance of the anti-roll bar.



ASSEMBLY & EXPLODED VIEW

BAG 02

14

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAASSEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEMBLY & EXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLOOOOOOOOODDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDED VVVVVVVVVVVIIIIIIIIIEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWW

R105401     3x3mm Set Screw (10)
R145002     3x8mm Thin Flat Screw (10)
R145011     2.5x6mm Thin Flat Screw (10)

R152010     A11 Aluminum Chassis 1.5mm
R152024     3x8x1.5mm Alu Shims (8)
R812120     3x7x1mm Alu Shims (8)

1:1 Scale

R105401
3x3mm Set Screw (10)

R105401

R105401

R105401

R105401

R145011
(2.5x6)

R105401 R105401

R145011
2.5x6mm Thin Flat Screw (10)

R145002
3x8mm Thin Flat Screw (10)

R152024
3x8x1.5mm Alu Shims (8)

R812120
3x7x1mm Alu Shims (8)

R152024 (1.5mm)

R812120
(1mm) R152024

(1.5mm)

R812120
(1mm)

R145011
(2.5x6)

R145011
(2.5x6)

R812120
(1mm)

R152024
(1.5mm)

R152010 (1.5mm)
R153003 (1.2mm)
R152022 (2.0mm)
R158021 (2.25mm)

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x8  R145002
3x8  R145002
3x8  R105204
3x8  R105204

In screw bag / 

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x8  R145002
3x8  R145002
3x8  R105204
3x8  R105204

In screw bag / 



ASSEMBLY & EXPLODED VIEW

BAG 02

15

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAASSEMBLY & EXPLODED VIEW

R102100     Alu 4.9mm Ball End Short(4pcs)
R145010     3x5mm Thin Flat Screw (10)

R152001     A11 Bulkhead

1:1 Scale

R152001

R152001

R102100

R145010
3x5mm Thin Flat Screw (10)

TH

TH

NOTICE

Make sure the rear lower arm and anti-roll bar 
can move free after assemble.

NOTICE

Make sure the front lower arm and anti-roll bar 
can move free after assemble.

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x5  R145010
3x5  R145010
3x6  R105203
3x6  R105203

In screw bag / 

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x5  R145010
3x5  R145010
3x6  R105203
3x6  R105203

In screw bag / 



ASSEMBLY & EXPLODED VIEW

BAG 02

16

BAG 02R102014
3x5.5x1mm Alu Shims (8)

R102014     3x5.5x1mm Alu Shims(8pcs)
R102018     3x5.5x4mm Alu Shims(4pcs)
R103050     3x5x0.3mm Shims (10)
R103051     3x5x0.5mm Shims (10)
R105105     3x8 Round Screw (10)
R105106     3x10 Round Screw (10)
R105205     3x10mm Flat Screw (10)
R105209     3x18mm Flat Screw (10)

R106001     3x6x2.5mm Ball Bearing (2)
R121030     R12 Eccentric Hub (4)
R123001     R12 Spur Shaft
R145010     3x5mm Thin Flat Screw (10)
R152002     A11 Motor Mount
R156010     3x8x4mm Ball Bearing (2)
R803020     Adjustable Nuts
R805101     4x6 Round Screw (10)

R103050
(0.3mm)

R156010

R102018
(4mm)

R105205

R105106

R106001

R103050
(0.3mm)

R803020

R152002
R803020

R805101
R102014
(1mm)

R105209

R121030

R121030

R123001

R105105

R156010

R103051
(0.5mm)

R102014
(1mm)

R103050
(0.3mm)

R803020

1:1 Scale

R805101
4x6 Round Screw (10)

R105205
3x10mm Flat Screw (10)

R105209
3x18mm Flat Screw (10)

R106001
3x6x2.5mm Ball Bearing (2)

R103050
3x5x0.3mm Shims (10)

R103051
3x5x0.5mm Shims (10)

R105105
3x8 Round Screw (10)

R105106
3x10 Round Screw (10)

R102018
3x5.5x4mm Alu Shims (4)

R145010
3x5mm Thin Flat Screw (10)

R156010
3x8x4mm Ball Bearing (2)

MOTOR MOUNT SCREWS / 

Start with screws 2 and 4 installed 
(baseline recommendation)
For more direct response Add screw 1
For increased rotation Move screw 4 to 
position 3

 2  4 
 1

 4  3

2
1

3 4

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x5  R145010
3x5  R145010
3x6  R105203
3x6  R105203

In screw bag / 



ASSEMBLY & EXPLODED VIEW

BAG 02

17

ASSEMBLY & EXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOODDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD VVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWW

R105105     3x8 Round Screw (10) R114022     S3M-351-3mm Belt

R105105
(3X8)

R114022

1:1 Scale

R105105
3x8 Round Screw (10)

R114023 - White Belt
Lowest friction, best for stock & asphalt. 
R114022 - Kit Belt
Balanced wear + efficiency, good all-rounder. 
R124010 - 3.5 mm Reinforced Belt
For high-grip carpet and modified power .

R114023 - 

R114022 - 

R124010 - 3.5 

A11 BELT INSTRUCTION  /  A11 



ASSEMBLY & EXPLODED VIEW

BAG 02

18

FRONT /
NOTICEThe eccentric hub is used to adjust the front spool 

height and belt tension. The default setup is for 
the spool to be in a high position. The belt tension 
can then be adjusted incrementally.

The dot show axle height, when dot in the 
lower side the axle is at higher position.
When turn dot in upper side, the axle is at 
lower position.

The dot show Diff height, when dot in the 
lower side the Diff is at higher position.
When turn dot in upper side, the Diff is at 
lower position.

The front axle and rear differential of the A11 are directional; please refer to the following diagram.
A11

REAR /
The eccentric hub is used to adjust the rear diff 
height and belt tension. The default setup is for 
the diff to be in a high position. The belt tension 
can then be adjusted incrementally.

TightenLoosen

Shorter / 

Longer / 
Wider / 

Narrow / 

Tighten Loosen

NOTICE



ASSEMBLY & EXPLODED VIEW

BAG 02

19

ASSEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&  EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEXXXXXXXXXXXXXXXXXXXXXXXXXXXXPLLLLLOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOODDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD VVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWW

1:1 Scale

R105105     3x8 Round Screw (10)
R158015     A11 Upper Bulkhead FR/RL

R158016     A11 Upper Bulkhead FL/RR

R105105
(3x8)

R105105
(3x8)

R105105
(3x8)

R105105
(3x8)

R105105
(3x8)

R158016

R105105
(3x8)

R105105
(3x8)

R105105
(3x8)

R105105
(3x8)

R158016

R158015
R158015

R105105
3x8 Round Screw (10)

FRONT UPPER BULKHEAD REAR UPPER BULKHEAD



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

20

A11 BAG 02 PARTS EXPLODED VIEW

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAASSEEEEEEMMMMMMMBBBBBBLY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&& EXPLODDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDEEEEEEEEEEED VIE

111111111111111111111111111111111111111111111:::::::::::::::::1111111111111111111111 SSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSCALE

OOOOOOOOOOOOOOOODDDDDDDE

R158016

R103050
(0.3mm)

R103051
(0.5mm)

R152002

R158015

R151070

R157001

R805101

R803020

R106001

R151032

R152001

R131050
R102100
R10107C

R105401

R105401

R131050
R102100
R10107C

R105401

R105401

R105401

R113001R157001

R156010

R123001

R103050
(0.3mm)

R102018

R121030

R105403

R151031

R155008

R153021

R151070

R151081

R114022

R155008

R151031

R105403

R153021

R155009

R151070
R154015

R145011

R145010
R105203

R145002
R105204

R145010
R105203

R105403

R155009
R151031

R155010

R151070
R154015

R158032

R151070

R151081

R153020

R151033R812120
(1mm)

R145002
R105204
R145010
R105203

R151031

R151070
R154015

R155010

R158033

R151070

R151033

R153020

R152024
(1.5mm)

R105105
R105105

R105105

R105105

R151081

R158033

R151033

R151033

R153021

R812120
(1mm)

R155010 R155009

R105209

R105106
R106001

R105105

R152001

R106001

R102100

R105401

R113001

R151032

R103050
(0.3mm)

R105205

R121030

R102014
(1mm)

R106001

R105105

R156010

R102014
(1mm)

R103050
(0.3mm)

R155009R155010

R158015 R158016

R105105

R158032

R153020

R151070
R154015

R151070
R154015

R151070

R151070

R153020

R105105
R105105

R105105

R152010
R152022
R153003
R158021

R114022

R153021

R151070
R151070

R145002
R105204

R151081

R105403

R151070
R154015

R151070
R154015

R155008

R152024
(1.5mm)

R145011

R145002
R105204

R153021

R155008

R151070
R154015

R151070
R154015



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

21

A11 BAG 02 PARTS LIST

1:1 SCALE

R151033     Lower Shock Mount (2)
R151070     4.9mm Ball Cup Set (3 Sets)
R151081     Down Stop Insert (2)
R152001     A11 Bulkhead
R152002     A11 Motor Mount
R152010     A11 Aluminum Chassis 1.5mm
R152024     3x8x1.5mm Alu Shims (8)
R153020     4.9mm Ball Head-Ti (2)
R153021     4.9mm Ball Head Hex Base-Ti (2)
R155008     2x5 Round Screw (10)
R155009     2.5x6 Round Screw (10)
R155010     2.5x8 Round Screw (10)
R156010     3x8x4mm Ball Bearing (2)
R157001     A11 Anti-Roll Bar 1.2mm
R158015     A11 Upper Bulkhead FR/RL
R158016     A11 Upper Bulkhead FL/RR
R158021     A11 Main Chassis-Carbon 2.25mm
R158032     A11 Front Lower Arm
R158033     A11 Rear Low Arm
R803020     Adjustable Nuts (2)
R805101     4x6 Round Screw (10)
R812120     3x7x1mm Alu Shims (8)

R10107C     Anti-Roll Bar Joint (4pcs)
R102014     3x5.5x1mm Alu Shims(8pcs)
R102018     3x5.5x4mm Alu Shims(4pcs)
R102100     Alu 4.9mm Ball End Short(4pcs)
R103050     3x5x0.3mm Shims (10)
R103051     3x5x0.5mm Shims (10)
R105105     3x8 Round Screw (10)
R105106     3x10 Round Screw (10)
R105205     3x10mm Flat Screw (10)
R105209     3x18mm Flat Screw (10)
R105401     3x3mm Set Screw (10)
R105403     3x8mm Set Screw (10)
R106001     3x6x2.5mm Ball Bearing (2)
R113001     Anti-Roll Bar Holder (2)
R114022     S3M-351-3mm Belt
R121030     R12 Eccentric Hub (4)
R123001     R12 Spur Shaft
R131050     X-Low Short Shock Ball End Set
R145002     3x8mm Thin Flat Screw (10)
R145010     3x5mm Thin Flat Screw (10)
R145011     2.5x6mm Thin Flat Screw (10)
R151031     Anti-Roll Bar Ball Head (2)
R151032     Anti-Roll Bar Ball Bearing Holder (2)

R102018
3x5.5x4mm Alu Shims (4)

R102014
3x5.5x1mm Alu Shims (8)

R103050
3x5x0.3mm Shims (10)

R103051
3x5x0.5mm Shims (10)

R105105
3x8 Round Screw (10)

R105106
3x10 Round Screw (10)

R105205
3x10mm Flat Screw (10)

R105209
3x18mm Flat Screw (10)

R105401
3x3mm Set Screw (10)

R105403
3x8mm Set Screw (10)

R106001
3x6x2.5mm Ball Bearing (2)R145010

3x5mm Thin Flat Screw (10)

R145002
3x8mm Thin Flat Screw (10)

R155009
2.5x6 Round Screw (10)

R155010
2.5x8 Round Screw (10)

R145011
2.5x6mm Thin Flat Screw (10)

R156010
6x10x3mm Ball Bearing (2)

R152024
3x8x1.5mm Alu Shims (8)

R155008
2x5 Round Screw (10)

R805101
4x6 Round Screw (10) R812120

3x7x1mm Alu Shims (8)



ASSEMBLY & EXPLODED VIEW

BAG 03

22

R105105     3x8 Round Screw (10)
R145001     3x6mm Thin Flat Screw (10)

R152018     A11 Front Shock Tower

R105105
(3X8)

R152018

A

B

1:1 Scale

R105105
3x8 Round Screw (10)

FRONT /

Rear Shock Tower

Front Shock Tower

NOTICE

A B
A/B

A
10%

A B

R145001
3x6mm Thin Flat Screw (10)

There are two screws, A and B, on the front shock tower. These two screws 
can be used to adjust the flex and grip of the front end. In most cases, both 
screws A and B are locked to provide the fastest initial steering response 
and maintain linear steering in the mid-to-late stages. When on high-grip 
surfaces, screw A can be removed first, which can reduce the initial steering 
response by about 10%, making the car easier to drive. If a greater 
reduction in steering response is needed, screw A can be locked back in 
and screw B removed.

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x6  R145001
3x6  R145001
3x6  R105203
3x6  R105203

In screw bag / 



ASSEMBLY & EXPLODED VIEW

BAG 03

23

R105105     3x8 Round Screw (10)
R145001     3x6mm Thin Flat Screw (10)

R152019     A11 Rear Shock Tower

R105105
(3X8)

R152019

REAR /

B

A

1:1 Scale

R105105
3x8 Round Screw (10)

A B
A/B

A

A B

R145001
3x6mm Thin Flat Screw (10)

There are two screws, A and B, on the rear shock tower. These 
two screws can be used to adjust the flex and grip of the rear side 
plate. In most cases, both screws A and B are locked to provide 
the most stable rear grip and maintain linear steering. On the low 
grip tracks and more rear steering is needed, screw A can be 
removed first. This can reduce rear grip and allow the car to have 
more steering. If more steering or less rear grip is needed, screw 
A can be locked back in and screw B removed.

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x6  R145001
3x6  R145001
3x6  R105203
3x6  R105203

In screw bag / 



ASSEMBLY & EXPLODED VIEW

BAG 03

24

R101060     Servo Horn Dual steering arm
R10107A     Ball Joint 4.9mm Open (6pcs)
R10107D     Steering Rod Ball Joint
R102100     Alu 4.9mm Ball End Short(4pcs)
R102101     Alu 4.9mm Ball End Med(4pcs)
R102815     Turnbuckle 3x37mm ALU-7075 (2pcs)

R102816    Turnbuckle 3x20mm ALU-7075 (2pcs)
R103006     Steering Shaft(2pcs)
R105104     3x6 Round Screw (10)
R106010     5x8x2.5mm Ball Bearing (4pcs)
R133015     Ball Head 4.9mm +0.5 (4)
R152020     Steering Plate 8.0

1:1 Scale

R105104
(3x6)

R101060

R106010

R103006

R106010

R105104
(3x6)

R152020

R106010

R101060

R106010

R103006

R102816
R133015

R10107A
R102100
(Short)

R102100
(Short)

R10107D

R10107A

R102815
R102815

R133015

R10107A

R10107A

R102100
(Short)

R102101
(Med)

R10107D

26mm

16mm

Outside

Inside

x2

R105104
3x6mm Round Screw (10)

R106010
5x8x2.5mm Ball Bearing (4)

Option Parts (Not Included) 

The optional R132044 bell crank 18mm are designed for 
A10 and R12 series of cars.
They are the same distance as the plastic bell cranks but 
are precision CNC machined from 7075-T6 aluminum. 
They come with the bearings pre-installed for minimal 
play and give more precise handling especially on the 
high traction tracks.

R132044  Bell Crank 18mm Alu B.B Assembled (2)

R12 A10 7075-T6



ASSEMBLY & EXPLODED VIEW

BAG 03

25

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAASSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&  EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPLODED VVVVVVVVVVIIIIIIIIEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWW

TH
TH

R101060     Servo Horn Dual steering arm
R102017     3X5.5X3mm Alu Shims(4pcs)
R102020     3x6x0.5mm Alu Shims(8pcs)

R145001     3x6mm Thin Flat Screw (10)
R812121     3x7x2mm Alu Shims (8)

R812121
(2mm)

1:1 Scale

R102020
(0.5mm)

R101060

Turning towards the rear
 = makes the plastic parts tighter 
Turning towards the front 
 = makes them looser / wider 
This makes trackside adjustments 
much faster and more intuitive.

NOTICE

Please remove material from the ball 
ends as needed, to prevent them 
from rubbing against each other.

NOTICE

(Med)
(Short)

R102017
3x5.5x3mm Alu Shims (4)

R812121
3x7x2mm Alu Shims (8)

R145001
3x6mm Thin Flat Screw (10)

TH
=Apply Thread Lock Adhesive
=

R102020
3x6x0.5mm Alu Shims (8)

R102017
(3mm)

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x6  R145001
3x6  R145001
3x6  R105203
3x6  R105203

In screw bag / 



ASSEMBLY & EXPLODED VIEW

BAG 03

26

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAASSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSEMBLY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&& EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEXXPLODED VIEW

TH
TH

R105104     3x6 Round Screw (10)
R105105     3x8 Round Screw (10)
R105203     3x6mm Flat Screw (10)
R111063     R11 Servo Mount-Left

R145001     3x6mm Thin Flat Screw (10)
R148012     A10-25 Servo Mount Plate
R152015     A11 Servo Mount Base

1:1 Scale

R105104
(3x6)

Apply thread locking compound here.

R105104
(3x6)

R111063

R105203
(3x6)

R105105
(3x8)

R152015

R148012

R105104
3x6 Round Screw (10)

R105105
3x8 Round Screw (10)

R145001
3x6mm Thin Flat Screw (10)

R105203
3x6mm Flat Screw (10)

NOTICE

TH
=Apply Thread Lock Adhesive
=

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x6  R145001
3x6  R145001
3x6  R105203
3x6  R105203

In screw bag / 



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

27

A11 BAG 03 PARTS EXPLODED VIEW

ASSEMBLY & EASAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAA EXPPPPPPPPPPPPPPLODED VIEWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWW

Low profile steering servo (Not Included)

R145001
R105203

R105104

R145001
R105203

R145001
R105203

R105104

R106010

R152020

R101060

R106010

R103006

R102816

R10107D

R105104

R10107A

R10107A

R10107A

R102100
(Short)

R152018

R102815

R133015

R105105

R102100
(Short)

R152019

R105105

R133015

R10107A

R102815
R102100
(Short)

R10107D
R102101
(Med)

R102017
(3mm)

R102020
(0.5mm)

R812121
(2mm)

R101060

R105105

R105104

R105203

R111063

R105105

R152015

R148012



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

28

A11 BAG 03 PARTS LIST

1:1 SCALE

R105203     3x6mm Flat Screw (10)
R106010     5x8x2.5mm Ball Bearing (4pcs) 
R111063     R11 Servo Mount-Left
R133015     Ball Head 4.9mm +0.5 (4)
R145001     3x6mm Thin Flat Screw (10)
R148012     A10-25 Servo Mount Plate
R152015     A11 Servo Mount Base
R152018     A11 Front Shock Tower
R152019     A11 Rear Shock Tower
R152020     Steering Plate 8.0
R812121     3x7x2mm Alu Shims (8)

R101060     Servo Horn Dual steering arm
R10107A     Ball Joint 4.9mm Open (6pcs)
R10107D     Steering Rod Ball Joint
R102017     3X5.5X3mm Alu Shims(4pcs)
R102020     3x6x0.5mm Alu Shims(8pcs)
R102100     Alu 4.9mm Ball End Short(4pcs)
R102101     Alu 4.9mm Ball End Med(4pcs)
R102815     Turnbuckle 3x37mm ALU-7075 (2pcs)
R102816     Turnbuckle 3x20mm ALU-7075 (2pcs)
R103006     Steering Shaft(2pcs)
R105104     3x6 Round Screw (10)
R105105     3x8 Round Screw (10)

R105203
3x6mm Flat Screw (10)

R145001
3x6mm Thin Flat Screw (10)

R105105
3x8 Round Screw (10)

R105104
3x6 Round Screw (10)

R106010
5x8x2.5mm Ball Bearing (4)

R102017
3x5.5x3mm Alu Shims (4)

R812121
3x7x2mm Alu Shims (8)

R102020
3x6x0.5mm Alu Shims (8)



ASSEMBLY & EXPLODED VIEW

BAG 04

29

ASSEMBLY & EXPLODED VIEW

4

2
5

1

3

GE

GE

GE

R154011
O'ring 4x1 (8)

R103103     D.J CVD Insert(2pcs)
R103104     D.J CVD Joint (1pcs)
R106105     1.5x8mm Pin (10pcs)
R107003     D.J CVD G-Clip(8pcs)
R152003     A11 Upright-Alu
R152004     Hex Hub V3 (2)
R153002     6x7.5x2 Steel Ring (4)

R153010     A11 Front Wheel Axle
R153011     A11 Front Drive Shaft (2)
R154011     O'ring 4x1 (8)
R155001     1.5mm E Clip (12)
R156001     2x5x2.3mm Ball Bearing (2)
R156002     6x10x3 Ball Bearing Rubber Seal (2)
R156101     Drive Shaft B.B pin (4)

FRONT STEERING BLOCK / 

1:1 Scale

R154011

x2
x2 R107003

R103103

R152004

R156101

R103104

R153011

R155001
(1.5mm)

R155001
(1.5mm)

R156001

R156001

R103103

R153010

R106105
(1.5x8)

R156002

R153002

R156002

R152003

x2Front D.J CVD

NOTICE
R159003    A11 D.J CVD Set (2)

=Apply Grease
=

R156001
2x5x2.3mm
Ball Bearing (2)

R155001
1.5mm E-Clip (12)

R106105
Ø1.5x8 Pin (10)

R156002
6x10x3 Ball Bearing
Rubber Seal (2)

Apply a light film of grease to the wheel hex to make 
inserting the O-ring significantly easier.
Ensure that R107003 is installed in the correct rotational 
direction for optimal smoothness and durability.

O 

 R107003 

NOTICE

Step1

Step1

Step2



ASSEMBLY & EXPLODED VIEW

BAG 04

30

ASSEMBLY & EXPLODED VIEW

GE

GE

GE

R103005     CVD Insert(2pcs)
R106102     2x10mm Pin (10pcs)
R107001     CVD G-Clip(8pcs)
R152003     A11 Upright-Alu
R152004     Hex Hub V3 (2)
R152006     A11 Rear Wheel Axle (2)
R152007     A11 Rear CVD Shaft (2)

R153002     6x7.5x2 Steel Ring (4)
R154011     O'ring 4x1 (8)
R155001     1.5mm E Clip (12)
R156001     2x5x2.3mm Ball Bearing (2)
R156002     6x10x3 Ball Bearing Rubber Seal (2)
R156101     Drive Shaft B.B pin (4)

REAR STEERING BLOCK

R152004

R154011

x2

x2
R107001

R156101

R152006

R156001

R156001

R155001

R155001

R152007

R106102
(2x10)

R156002

R156002

R153002

R152003

R103005

GE

x2Rear CVD

NOTICE
R159004    A11 Rear CVD Set (2)

=Apply Grease
=

1:1 Scale

R154011
O'ring 4x1 (8)

R156001
2x5x2.3mm Ball Bearing (2)

R155001
1.5mm E-Clip (12)

R106102
Ø2x10 Pin (10)

R156002
6x10x3 Ball Bearing
Rubber Seal (2)

Apply a light film of grease to the wheel hex to make 
inserting the O-ring significantly easier.
Ensure that R107003 is installed in the correct rotational 
direction for optimal smoothness and durability.

O 

 R107003 

NOTICE

Step1

Step1

Step2

4

2

5

1

3



ASSEMBLY & EXPLODED VIEW

BAG 04

31

EXPLOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOODDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDED VIEEEWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWASSEM

R102017     3X5.5X3mm Alu Shims(4pcs)
R105106     3x10 Round Screw (10)
R105107     3x12 Round Screw (10)
R143010     Titanium 4.85x5mm Ball End (2)

R152034     A11 Steering Plate-Alu
R152035     A11 ATS Plate-Alu
R155011     3x5 Round Screw (10)

REAR STEERING BLOCK

FRONT STEERING BLOCK

R152035

R102017
(3mm)

R105107
(3x12)R105107

(3x12)

R155011
(3x5) R143010

R102017
(3mm)

R152035

R143010
R155011
(3x5)

1:1 Scale

R155011
3x5 Round Screw (10)

R105107
3x12 Round Screw (10)

R102017
3x5.5x3mm Alu Shims (4)

R143010

R102017
(3mm)

R143010

R102017
(3mm)

R155011
(3x5)

R155011
(3x5)

R105106
(3x10)

R105106
(3x10)

R152034
R152034

R105106
3x10 Round Screw (10)



ASSEMBLY & EXPLODED VIEW

BAG 04

32

ASS YYYYYYYYYYYYYY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&& EEEEEEEEEEEEEEEEEEEEEEEEEEEXXXXXXXXXPLODED VIIIIIIIIIEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWWW

R10107A     Ball Joint 4.9mm Open (6pcs)
R133015     Ball Head 4.9mm +0.5 (4)

R151092     Upper A-Arm Set-Black (2)
R152025     Turnbuckle 3x25mm Alu-7075 (2)

R10107A

R10107A

R151092

R151092

R152025
(25mm)

R152025
(25mm)

R152025
(25mm)

R133015

R133015

Press top and bottom ball ends together with even pressure

FRONT / REAR /

FRONT / REAR /Initial Setup / 

NOTICE

REARFRONT

FRONT END 

x2

x2

R10107A

R10107A

R151092

R151092

R152025
(25mm)

R133015

R133015

x2

x2

15.3mm 15.3mm

12.3mm 12.3mm

12mm 12mm

12.5mm 12.5mm

Build the steering turnbuckles in the same orientation as all other turnbuckles for consistent adjustment logic.



ASSEMBLY & EXPLODED VIEW

BAG 04

BAG 04

33

AAAAAAAAAAAAAAAAAAAAAAAAAAAASSSSSSSSSSSSSSSSEMMMMMMMMMMMMMMMMMMMMMMMBBBBBBBBBBBBBBBBBBBBBBBBBBLY &&&&&&&&&&&&&&&&&&&&&&&& EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEXXXXXXXXXXXXXXXXXXXXXXXXXXXPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPLLLLLLLLLLLLLLLLLOOOOOOOOOOOODDDDDDED VIEW

1:1 Scale

R102018     3x5.5x4mm Alu Shims(4pcs)
R152024     3x8x1.5mm Alu Shims (8)

R812121     3x7x2mm Alu Shims (8)

R10107A     Ball Joint 4.9mm Open (6pcs)
R102813     Turnbuckle 3x28mm ALU-7075 (2pcs)

R133015     Ball Head 4.9mm +0.5 (4)

x2

R102813

R10107A

R10107A

R812121
(2mm)

R152024
(1.5mm)

R812121
(2mm)

R102018
(4mm)

R133015

REAR TOE LINKAGE LENGTH / 

16.5mm

Set the Rear Toe linkage length to 16.5mm. With 
2mm shims on the Rear Toe steering block, this 
will provide 3 degree rear toe at normal ride height.

16.5mm 3

NOTICE

Hub Shims
Recommended range: 0.5–1.5 mm
Bumpsteer Range
Recommended bumpsteer shim range: 5–8 mm

0.5–1.5 

5–8 

R102018
3x5.5x4mm Alu Shims (4)

R812121
3x7x2mm Alu Shims (8)

R152024
3x8x1.5mm Alu Shims (8)



ASSEMBLY & EXPLODED VIEW

BAG 04

34

BAG 04

R152024
3x8x1.5mm Alu Shims (8)

R102017     3x5.5x3mm Alu Shims(4pcs)
R102018     3x5.5x4mm Alu Shims(4pcs)

R152024     3x8x1.5mm Alu Shims (8)
R812121     3x7x2mm Alu Shims (8)

R812121
(2mm)

R102018
(4mm)

R152024
(1.5mm)

R102017
(3mm)

R812121
3x7x2mm Alu Shims (8)

R102017
3x5.5x3mm Alu Shims (4)

1:1 Scale

R102018
3x5.5x4mm Alu Shims (4)

NOTICE

ATS Shim Thickness

6mm
7mm

5mm

ATS Linkage Setup Instruction /

ATS
Toe Angle Increase

ATS
7mm

1

In the ATS system, the amount of change in rear toe 
angle can be increased by reducing the shims. The 
default setting is to use 7mm shims, which results in 
a very small change in rear toe angle. If you want to 
increase the amount of change in rear toe angle, 
please refer to the table below. Under normal 
circumstances, the greater the change, the more 
stable will be in corners, but it is not recommended 
to exceed 1 degree.



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

35

A11 BAG 04 PARTS EXPLODED VIEW

ASSEMBL

111111111111111111111111111111111111111111111:::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::1 SSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSCALE

LY & EXPLODDEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD VVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEW

R156002
R152003

R152024
(1.5mm)

R153002

R102018
(4mm)

R156002

R156002

R133015

R10107A

R102813
(28mm)

R107003

R103103

R156101

R143010R155001

R156001

R812121
(2mm)

R10107A

R152025
(25mm)

R103103
R153010

R102017
(3mm)

R103104

R153011

R156001

R155001

R154011
R102018
(4mm)

R152004

R106105

R152024
(1.5mm)

R107001

R102017
(3mm)

R152003

R156002

R152004

R154011

R103005

R152007

R156001

R155001

R152006

R106102

R156001

R156101

R155011

R105106

R152034

R152035

R153002

R105107

R143010

R102017
(3mm)

R155011

R152025
(25mm)

R812121
(2mm)

R151092

R133015

R133015

R812121
(2mm)

R10107A

R152025
(25mm)

R152025
(25mm)

R812121
(2mm)

R151092

R133015

R10107A

R133015



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

36

A11 BAG 04 PARTS LIST

1:1 SCALE

R105106
3x10 Round Screw (10)

R152006     A11 Rear Wheel Axle (2)
R152007     A11 Rear CVD Shaft (2)
R152024     3x8x1.5mm Alu Shims (8)
R152025     Turnbuckle 3x25mm Alu-7075 (2)
R152034     A11 Steering Plate-Alu
R152035     A11 ATS Plate-Alu
R153002     6x7.5x2 Steel Ring (4)
R153010     A11 Front Wheel Axle
R153011     A11 Front Drive Shaft (2)
R154011     O'ring 4x1 (8)
R155001     1.5mm E Clip (12)
R155011     3x5 Round Screw (10)
R156001     2x5x2.3mm Ball Bearing (2)
R156002     6x10x3 Ball Bearing Rubber Seal (2)
R156101     Drive Shaft B.B pin (4)
R159003     D.J CVD V2 Set (2)
R159004     Rear CVD V2 Set (2)
R812121     3x7x2mm Alu Shims (8)

R10107A     Ball Joint 4.9mm Open (6pcs)
R102017     3X5.5X3mm Alu Shims(4pcs)
R102018     3x5.5x4mm Alu Shims(4pcs)
R102813     Turnbuckle 3x28mm ALU-7075 (2pcs)
R103005     CVD Insert(2pcs)
R103103     D.J CVD Insert(2pcs)
R103104     D.J CVD Joint (1pcs)
R105106     3x10 Round Screw (10)
R105107     3x12 Round Screw (10)
R106102     2x10mm Pin (10pcs)
R106105     1.5x8mm Pin (10pcs)
R107001     CVD G-Clip(8pcs)
R107003     D.J CVD G-Clip(8pcs)
R133015     Ball Head 4.9mm +0.5 (4)
R143010     Titanium 4.85x5mm Ball End (2)
R151092     Upper A-Arm Set-Black (2)
R152003     A11 Upright-Alu
R152004     Hex Hub V3 (2)

R105107
3x12 Round Screw (10)

R155011
3x5 Round Screw (10)

R102017
3x5.5x3mm Alu Shims (4)

R102018
3x5.5x4mm Alu Shims (4)

R812121
3x7x2mm Alu Shims (8)

R106102
Ø2x10 Pin (10)

R106105
Ø1.5x8 Pin (10)

R155001
E-Clip 2mm (10)

R156001
2x5x2.3mm Ball Bearing (2)

R154011
O'ring 4x1 (8)

R156002
6x10x3 Ball Bearing Rubber Seal (2)

R152024
3x8x1.5mm Alu Shims (8)



ASSEMBLY & EXPLODED VIEW

BAG 05

37

MBLY & EXPLODED V

R104013     O'ring 13x1 (2pcs)
R104015     Shock Shaft Shim Big Bore (4pcs)
R112036     Shock Adj Nut-Ultra Short (2)
R132061     X-Low Shock Low Cap (2)
R133016     X-Low Shock Shaft (2)

R144002     X-Low Shock Piston 1.1mmx4
                    OD 11.0mm (4)
R151060     X-Low 2 Shock Plastic
R152021     X-Low 2 Shock Body (2)
R154013     3x2 X'ring (4)

R104015

R151060

R112036

R144002

R104013

R112036

R133016

R152021

R154013

R132061

Apply shock oil before assembly

x4

x4

x4
x4

O

25%
50%
75%

PUSH

Move the shaft up and down to 
let the air escape from the oil

Fill the shock oil to the 
top of the shock body

To adjust the rebound amount of the 
shock, push the shock shaft in to the 
required level to remove excess oil 
during assembly.

NOTICE

NOTICE

The shock piston as 
instruction, the sink 
area is on the upside.

4 350–450 cSt
6 500–600 cSt

4-hole plates: 350–450 cSt 
6-hole plates: 500–600 cSt

R139011 titanium coated shock shafts reduces friction in the 
shock assembly, resulting in ultra smooth suspension 
operation and minimizes shock shaft wear.

R139011
X-Low Shock Shaft -Titanium Coating (4)



ASSEMBLY & EXPLODED VIEW

BAG 05

38

2

1

R104016     Shock Membrane Big Bore (4pcs)
R132063     X-Low Shock Cap (2)
R137010     X-Low Spring C2.4-C2.7 17mm (White) (2)

R147014     X-Low Spring C2.75 17mm (2)
R151060     X-Low 2 Shock Plastic

x4
8.

0 
m

m

8.
0 

m
m

R132063

R151060

R104016

R151060

Front-R137010
Rear-R147014

NOTICE

NOTICE

X-Low 17mm 
R137010 C2.4-C2.7 
R147014 C2.75 

The A11 uses 17mm X-Low springs
Front spring R137010 X-Low Spring C2.4-C2.7 17mm (White) (2)
Rear Spring R147014 X-Low Spring C2.75 17mm (2) 

NOTICE

The shock absorber cover has a preset hole that can be 
drilled or left in place. Drilling the hole reduces the shock 
absorber's rebound, making it suitable for most surfaces. 
Leaving the hole in place allows the air chamber to 
maintain a certain pressure and increases the damping 
of the downward pressure, making it suitable for use on 
low-grip surfaces.

Set the shock initial length as below

x4

Front / Rear / 



ASSEMBLY & EXPLODED VIEW

BAG 05

39

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAASSEMBLLLLLLLLLLLLLLLLLLLLLLLLLLLYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&& EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEXPLODED VIEW

R102100     Alu 4.9mm Ball End Short(4pcs)

R102100

R102100

R102100

R102100

R152011 Lower Shock Mount-Alu (2)

Option Parts (Not Included)

R152011

R152011  A11 Lower Shock Mount-Alu (2)

Option Parts (Not Included)

R152011



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

40

A11 BAG 05 PARTS EXPLODED VIEW

A11 BAG 05 PARTS LIST

ASSEMBLY & 

R137010     X-Low Spring C2.4-C2.7 17mm (White) (2)
R144002     X-Low Shock Piston 1.1mmx4 OD 11.0mm (4)
R147014     X-Low Spring C2.75 17mm (2)
R151060     X-Low 2 Shock Plastic
R152021     X-Low 2 Shock Body (2)
R154013     3x2 X'ring (4)
R159007     X-Low 2 Shock Set

R102100     Alu 4.9mm Ball End Short(4pcs)
R104013     O'ring 13x1 (2pcs)
R104015     Shock Shaft Shim Big Bore (4pcs)
R104016     Shock Membrane Big Bore (4pcs)
R112036     Shock Adj Nut-Ultra Short (2)
R132061     X-Low Shock Low Cap (2)
R132063     X-Low Shock Cap (2)
R133016     X-Low Shock Shaft (2)

R102100

R151060

R112036

R104015

R132061

R154013

R152021

R104013

R133016

R104016

R151060

R132063

R151060

R102100

R144002

Front-R137010
Rear-R147014

SPRING CHART 

Parts Number Color Kg/f mm

R137001
R137002
R137003
R137004
R137010
R137011
R137012
R137013
R147010
R147011
R147012
R147013
R147014

Blue
Green

-
Yellow
White
Red

Black
Clear

-
-
-
-
-

C 2.5
C2.6
C2.7
C2.8

C2.4-C2.7
C2.5-C2.8

C2.9
C2.6-C2.9

C2.4
C2.45
C2.55
C2.65
C2.75



ASSEMBLY & EXPLODED VIEW

BAG 06

41

R105104     3x6 Round Screw (10)
R105404     3x10mm Set Screw (10)
R131015     Down Stop Insert (2)

R155008     2x5mm Round Screw (10)
R158024     Up Stop Plate (2)

1:1 Scale

R155008

R105104

R105404

R158024

R131015

R131015

R105404
R155008

R158024

Right / Left / 

R105104
3x6 Round Screw (10)

R105404
3x10mm Set Screw (10)

We strongly recommend measuring upstop using the Team Titan Downstop Gauge for maximum accuracy.
General Note on Uptravel Limit
When uptravel limit is active, the car becomes much easier to drive and more stable, especially on high grip.
Front: 21.7–22.7 mm ; Rear: 22.5–23.5 mm

 Team Titan 

21.7–22.7 mm ; 22.5–23.5 mm

NOTICE

R155008
2x5 Round Screw (10)



ASSEMBLY & EXPLODED VIEW

BAG 06

42

R105105     3x8 Round Screw (10)
R105150     3mm Nylon Nut (10)
R105205     3x10mm Flat Screw (10)
R131061     Body Tower Set-Hard

R145002     3x8mm Thin Flat Screw (10)
R151043     A11 Bumper Set
R154022     A11 3D Bumper

1:1 Scale

R131061

R151043

R158020

R105105
(3x8)

R105150

R154022

R154023

R151043

R105205
(3x10)

R105205
3x10mm Flat Screw (10)

R145002
3x8mm Thin Flat Screw (10)

R105150
3mm Nylon Nut (10)

R105105
3x8 Round Screw (10)

Option Parts (Not Included)

R154023 A11 AERO Bumper
R158020 A11 Bumper Upper Plate-Carbon

When installing the bumper, please 
pay attention to the orientation; the 
larger opening should face upwards.

NOTICE

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x8  R145002
3x8  R145002
3x8  R105204
3x8  R105204

In screw bag / 



ASSEMBLY & EXPLODED VIEW

BAG 06

43

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAASSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSEMBLY & EX
Using front body post in rear can make 
rear body post into horizontal, in most 
case it can reduce down force of the 
body-shell and make different handling.

R105105     3x8 Round Screw (10)
R105106     3x10 Round Screw (10)
R106104     2x11.8mm Pin (10pcs) 

R107002     R-Clip(8pcs)
R131061     Body Tower Set-Hard
R148014     A10-25 Rear Body Tower

R131061

R106104

R107002

R106104

R107002

R106104

R148014

R131061

R131061

R131061

R131061

R106104

R105106
(3x10)

R105106
(3x10)

R105105
(3x8)

HORIZONTAL BODY POST (Not Included)
( )

1:1 Scale

R105106
3x10 Round Screw (10)

R105105
3x8 Round Screw (10)

R106104
Ø2x11.8 Pin (10)



ASSEMBLY & EXPLODED VIEW

BAG 06

44

NOTICE

R105104     3x6 Round Screw (10)
R122026     R12 Upper Deck Screw-Titanium (3)

R158031     A11 One-Piece Upper Deck 2.0mm

1:1 Scale

R105104
3x6 Round Screw (10)

Option Parts (Not Included)

R105104
(3x6)

R105104
(3x6)

R122026
(Not Included)

R122026
(Not Included)

R122026

R158031

R105104
(3x6)

The R158031 One-Piece Upper Deck provides more diverse settings and more stable grip. Similar to the Separated 
Upper Deck in car kit, there are three screws at the front and three at the rear to adjust the traction. The default 
setting is to use screws F1 and R1. When R2 and R3 are added, the rear grip will increase sequentially. When 
screws F2 and F3 are added, the front steering response will increase sequentially.
R158031 

F1 R1 R2 R3 F2 F3

F1
R1

F2

R2

F3

R3

R158030 A11 Front Upper Deck
R158040 A11 Rear Upper Deck R158030

R158040

The optional 2-piece top decks are a useful tuning aid to fine 
tune the flex for the A10. It allows front and rear flex to be 
independently adjusted according to track conditions.

R158030, R158040
A11



ASSEMBLY & EXPLODED VIEW

BAG 06

45

Option Parts (Not Included)

R149005 A10 Tweak Stick Set

The new tweak stick for A10 and A10MF series cars, the full carbon fiber construction, 
and disassembles for easy carry.
Instruction:
1. Make sure the chassis plate is new with minimized wearing.
2. Loosen the top and lower bulkhead screw by half-tune.
3. Place the chassis on a flat plate.
4. Put the tweak stick set on the upper bulkhead and press down firmly.
5. Use another hand and screw up the top bulkhead.
6. Tight lower bulkhead screws as well.

 A10  A10MF 

1. 
2. 
3. 
4. 
5. 
6. 



ASSEMBLY & EXPLODED VIEW

BAG 06

46

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAASSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMBBBBBBBBBBBBBBBBBBBBBBBBBBBBLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&& EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEXXXXXPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPLLLLLLLLLLLLLLLLLLLLODED VIEW

R104008     O'ring 3x2(Hard)(4pcs)
R105105     3x8 Round Screw (10)
R105204     3x8mm Flat Screw (10)

R145005     3x12mm Thin Flat Screw (5)
R151050     Battery Mount
R151091     Battery Clip (2)

R151050

R151050

STANDARD LIPO BATTERY HOLDER /

Standard Lipo (Not Included)

SCREW HOLES HERE /

1:1 Scale

R104008

R151091

R151050

R105204
(3x8)R151091

R151050

R105105
(3x8)

R105105
(3x8)

R105204
(3x8)

R104008
R145005
3x12mm Thin Flat Screw (5)

R105105
3x8 Round Screw (10)

R105204
3x8mm Flat Screw (10)

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x12  R145005
3x12  R145005
3x12  R105206
3x12  R105206

In screw bag / 

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x12  R145005
3x12  R145005
3x12  R105206
3x12  R105206

In screw bag / 



ASSEMBLY & EXPLODED VIEW

BAG 06

47

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAASSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMMBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYYY &&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&& EXPLODED VIEW

R145005     3x12mm Thin Flat Screw (5) R151050     Battery Mount

1:1 Scale

SCREW HOLES HERE /

R151050
R151050

Shorty Lipo (Not Included)

R145005
3x12mm Thin Flat Screw (5)

SHORTY LIPO BATTERY HOLDER /

We recommend using the shorty LiPo only for:
Modified racing on carpet, or Very small asphalt tracks.
This layout provides more rotation but is less stable for most outdoor conditions.

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x12  R145005
3x12  R145005
3x12  R105206
3x12  R105206

In screw bag / 

1.5mm Alu
1.2mm Steel
2.0mm Alu
2.25mm Carbon

3x12  R145005
3x12  R145005
3x12  R105206
3x12  R105206

In screw bag / 



ASSEMBLY & EXPLODED VIEW

BAG 06

48

R105104     3x6 Round Screw (10) R105401     3x3mm Set Screw (10)

1:1 Scale

R105401
3x3mm Set Screw (10)

R105104
3x6 Round Screw (10)

R105104

R105401

Motor Pinion (48dp) (Not included)

NOTICE

NOTICE

Brushless Motor (Not included)

AB

C

The A11 motor mount has three screws for securing and adjusting gear mesh. Screws A and B 
are typically used to secure the motor. If a 0.5mm increase in motor height is needed, screws A 
and C can be used, but the usable gear range is smaller when using A and C.
PS: Increasing the motor height prevents the rear of the motor from 
contacting the ground, suitable for special tracks and motors.
A11

A B 
0.5mm

A C A C

PS

Please lock the motor pinion here.



ASSEMBLY & EXPLODED VIEW

BAG 06

49

74 76 78 80 82 83 84 86 88 90 92 94 96 98 100 102 104

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

8.61

8.25

7.77 7.92

7.47 7.62

7.05 7.19 7.33

6.66 6.80 6.94 7.07

6.43 6.57 6.70 6.83

6.09 6.22 6.35 6.47 6.60

5.90 6.02 6.14 6.26 6.39

5.59 5.71 5.83 5.95 6.07 6.19

5.42 5.54 5.65 5.77 5.89 6.00

5.15 5.26 5.38 5.49 5.60 5.71 5.82

5.00 5.11 5.22 5.33 5.44 5.55 5.66

4.76 4.87 4.97 5.08 5.18 5.29 5.39 5.50

4.63 4.73 4.84 4.94 5.04 5.15 5.25 5.35

4.41 4.51 4.61 4.71 4.81 4.91 5.01 5.11 5.21

4.30 4.39 4.49 4.59 4.69 4.78 4.88 4.98 5.08

4.09 4.19 4.28 4.38 4.47 4.57 4.66 4.76 4.86 4.95

3.99 4.09 4.18 4.27 4.37 4.46 4.55 4.64 4.74 4.83

3.81 3.90 3.99 4.08 4.17 4.26 4.35 4.44 4.53 4.62 4.71

3.72 3.81 3.90 3.99 4.07 4.16 4.25 4.34 4.43 4.52 4.61

3.59 3.63 3.72 3.81 3.89 3.98 4.07 4.15 4.24 4.33 4.41 4.50

3.51 3.55 3.64 3.72 3.81 3.89 3.98 4.06 4.15 4.23 4.32

4.223.39 3.44 3.48 3.56 3.64 3.73 3.81 3.89 3.97 4.06 4.14

3.32 3.36 3.40 3.48 3.56 3.65 3.73 3.81 3.89 3.97 4.05

3.17 3.25 3.29 3.33 3.41 3.49 3.57 3.65 3.73 3.81 3.89

3.11 3.19 3.23 3.26 3.34 3.42 3.50 3.57 3.65 3.73 3.81

3.05 3.12 3.16 3.20 3.27 3.35 3.43 3.50 3.58 3.66

3.06 3.10 3.14 3.21 3.29 3.36 3.43 3.51 3.58

3.00 3.04 3.08 3.15 3.22 3.30 3.37 3.44

3.02 3.09 3.16 3.23 3.31 3.38

3.03 3.10 3.17 3.24

3.05 3.12 3.18

3.06

3.01

2.97

2.91 2.99

2.78 2.86 2.93

2.73 2.80 2.87 2.95 2.98

2.61 2.68 2.75 2.82 2.89 2.93 2.96

2.56 2.63 2.70 2.77 2.84 2.87 2.91 2.98

2.52 2.58 2.65 2.72 2.79 2.82 2.86 2.92 2.99

2.47 2.54 2.61 2.67 2.74 2.77 2.81 2.87 2.94

2.43 2.49 2.56 2.63 2.69 2.72 2.76 2.82 2.89

2.39 2.45 2.52 2.58 2.65 2.68 2.71 2.78 2.84

2.35 2.41 2.48 2.54 2.60 2.63 2.67 2.73

2.31 2.37 2.43 2.50 2.56 2.59 2.62 2.68

2.27 2.33 2.40 2.46 2.52 2.55 2.58

A11 Ratio Chart  /

A11 Internal Ratio 40T/21T = 1.904

Modified Small Track / 
Modified Big Track / 

SPUR
PINION



ASSEMBLY & EXPLODED VIEW

BAG 06

50

R104150     Antenna (1set) R111064     R11 Motor Fan Mount

R104150

Receiver (Not Included)

ESC (Not Included)

Double sided tape (Not Included)

Double sided tape (Not Included)

TiTAN 21002 H.V Motor cooling Fan /



ASSEMBLY & EXPLODED VIEW

BAG 06

51

R105151     4mm Nylon Nut (4) R105151     4mm Nylon Nut (4)

1:1 Scale

R105151
4mm Nylon Nut (4)

Rubber tires (Not Included)

Rubber tires (Not Included)

R103028 4x11x0.25mm Shims (8)
R103029 4x11x0.5mm Shims (8)

R105151

R105151



ASSEMBLY & EXPLODED VIEW

BAG 06

52

0°

To adjust the caster and camber angle, please adjust 2 linkages on the upper arm.

10° 10°

0° 4°

10° 10°

0°

R154020

R154020

NOTICE

R154020     A11 Caster Gauge (2)

R154024 A11 Center Body Tower (1)



ASSEMBLY & EXPLODED VIEW

BAG 06

53

10mm

The A11 can setup the down-stop like A10 and now we put the new feature of the up-stop setup section.
The up-stop can reduce the chassis rolling through limited the lower arm up travel distance.
The front up-stop plate is included in the kit, if user want to setup the rear up-stop, it’s need to buy 
R158024 and 131015 and assemble in the rear bulkhead.
In most case the up-stop is free make the lower arms have maxima up travel to get maxima grip, lower 
the front up-stop number will increase the steering response but remove the middle and exit steering, 
when traction is higher can try lower the up- stop number, when the traction is low free the up-stop is 
recommended.

Please put the 10mm block under 
the chassis and using TITAN 
#30122 Droop Gauge to measure 
the wheel axle height.

A11 A10 A11

 R158024  131015 

 10mm
 TITAN #30122 

Option Parts (Not Included)
NOTICE

To setup the down-stop

#Plase remove shock first
Put the chassis on the setup 
board, rise the arm till touch 
the up-stop plate and setup 
the axle height.

To setup the up-stop



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

54

A11 BAG 06 PARTS EXPLODED VIEW

SSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSCCCCAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAALLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLEEEEEE

R105105

R131061

R106104

R107002

R158031

R145005
R105206

R107002

R151043

R151043

R154022

R106104

R105151

R105104

R155008

R105404

R105404

R158024

R131015

R105104

R154020

R145005
R105206

R105105

R105106

R131061

R131061

Motor Pinion (48dp) (Not included)

R105104

R105204

R106104

R105150

R145002
R105204

R105205

R105205

R158024

R155008

R131015

R122026

R105104

R154020

R105106

R104150

R131061

R131061

R104008
R104008

R151050 R151050

R151091

R105204

R151091

R151050
R151050

R105105
R105105

R105401

R105151

R106104

R148014



ASSEMBLY & EXPLODED VIEW

1:1 SCALE

55

A11 BAG 06 PARTS LIST

1:1 SCALE

R131015     Front Low Arm Parts (3)
R131061     Body Tower Set-Hard
R145002     3x8mm Thin Flat Screw (10)
R145005     3x12mm Thin Flat Screw (5)
R148014     A10-25 Rear Body Tower
R151043     R11 Bumper Set
R151050     Battery Mount
R151091     Battery Clip (2)
R154020     A11 Caster Gauge (2)
R154022     R11 3D Bumper
R155008     2x5 Round Screw (10)
R158024     Up Stop Plate (2)
R158031     A11 One-Piece Upper Deck 2.0mm

R104008     O'ring 3x2(Hard)(4pcs)
R104150     Antenna (1set)
R105104     3x6 Round Screw (10)
R105105     3x8 Round Screw (10)
R105106     3x10 Round Screw (10)
R105150     3mm Nylon Nut (10)
R105151     4mm Nylon Nut (4)
R105204     3x8mm Flat Screw (10)
R105205     3x10mm Flat Screw (10)
R105401     3x3mm Set Screw (10)
R105404     3x10mm Set Screw (10)
R106104     2x11.8mm Pin (10pcs)
R107002     R-Clip(8pcs)
R122026     R12 Upper Deck Screw-Titanium (3)

R105105
3x8 Round Screw (10)

R105106
3x10 Round Screw (10) R105150

3mm Nylon Nut (10)

R105151
4mm Nylon Nut (4)

R105204
3x8mm Flat Screw (10)

R105205
3x10mm Flat Screw (10)

R105401
3x3mm Set Screw (10)

R106104
Ø2x11.8 Pin (10)

R105104
3x6 Round Screw (10)

R105404
3x10mm Set Screw (10)

R145005
3x12mm Thin Flat Screw (5)

R155008
2x5 Round Screw (10)

R145002
3x8mm Thin Flat Screw (10)


